35672 9902 vUAr kv h

LH

SO1+

WAGON

set

Gar="754)

00000 O 0 O MENU BACK

~NO.7862599

(FLAT BED OPENING 3 WAYS)

00O 0O NEXT

Forward

~NO.7862599

RH
R HMaES EBER A FR B = <t " B A5 5 =
#a
i3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3572 9902 000 |73°UEyh WAGON set 1
1-1 | 3569 4501 000 |=4"417L—LH34T FRAME 1
1-2 | 3572 4525 000 |7°54vk BRACKET 1
1-3 | 3572 4527 000 |7°54yhk BRACKET 1
1-4 | K110 0108 016 |F&'ILk BOLT 4 |M8x 16(4T)
1-5 | A050 0112 040 | ILF7T BOLT 2 |M12x40
1-6 | A301 0112 001 |Fvk NUT 2 |Mm12
1-7 | 0350 0151 222 |PW WASHER 2 H2x22%x23
1-8 | 3572 4531 000 |7°54vhk BRACKET 1
1-9 | A050 0112 025 | ILF7T BOLT 4 |M12x25
1-10| F301 0112 000 |FFvk NUT 2 |Mm12
1-11] 3572 4541 000 |AyM ROD 1
1-12| K710 0108 025 |Fik'Jbb BOLT 1 |[M8x25(7T)
1-13| A301 0108 001 |Fyb NUT 1 |M8
1-14| 3572 4013 000 |4')y7° CLIP 1
2-1 | 3569 4601 000 |[#4F4 =} SIDE GATE 1 ~NO.7862599
2-1 | 3569 4601 001 |#4F4 —b SIDE GATE 1 D |NO.7862600~
2-2 | 3569 4615 000 |#4F 4 —b SIDE GATE 1 ~NO.7862599
2-2 | 3569 4615 001 [#4F4 =} SIDE GATE 1 D |NO.7862600~
2-3 | K110 0108 016 [Fik'JLb BOLT 4 |M8 X 16(4T) D |~NO0.7862599
2-4 | 3606 4709 000 | 'yokEayR BRACKET 1
2-5 | 3606 4711 000 |/ 'yyk¥arL BRACKET 1
2-6 | F301 0108 000 |F+yb NUT 6 [m8 ~NO.7862599
2-6 | F301 0108 000 |F+vb NUT 2 |M8 D |NO.7862600~
2-7 | 0350 0140 822 |PW WASHER 2 |8x22x16
2-8 | 3407 4226 000 |h¥aykin# BOLT 2
2-9 | 0350 0141 022 |PW WASHER 4 [10x22%x16
2-10| A301 0110 001 |Fvhk NUT 4 IM10 ~NO.7862599
2-10| A301 0110 001 |Fvk NUT 2 [m10 D |NO.7862600~
BP419 —31— 10/10/06




	MENU BACK: 
	NEXT: 


